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The report is considered invalidated in one or more of the following conditions: no approval signature;
no cross—page seal; altered; a copy without the official seal.
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Any objection shall be raised to the center within 15 days after receiving the report.

JLRAEFERHA, AR MAE AT, RERNIWMEERE, ZRATHREEEARNERH#TT L1,
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This
document cannot be used for publicity, without prior written approval of the MCQST

4. HBERMAAEEEES RERA, RRPONKEELE P REELAEHRE, ELiA () mBRTE.
Above information and sample(s) was/were submitted and certified by the client, MCQST quoted the
information with no responsibility as to the accuracy, adequacy and/or completeness.
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The declaration of conformity is only based on the actual value of laboratory activity, measurement
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uncertainty of the results not take into account.

6. REANFIE, THEF (& XA

The test report cannot be repr u in full content, without prior approval in writing

by the laboratory.
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The inspection test item with 3X 1§)not in the scqp‘ f our accredited testing in the report.
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All legal liabilities arising from this report shall be borne by Qingdao Aokang Quality Inspection

Technology Co., Ltd

Hak: LAREFSTHERX2HEIT

Address: 4 Jinhu Rd. Qingdao, Shandong, China
H,i% /Tel: 0532-85822011/85845939

£ # /Fax: 0532-85822011

W4 /Postal Code: 266071

E-mail: mcqst0532@163. com

http:// www. mcqgst. cn
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